BS-1B-

A | 28-140
AADELTA MODEL 10 BAND SAW Revised 3.15.65
~~
=
Y \103(2)
105 (@)——




Replacement Parts

Ref,

*

Not Shown Assembled

Part i - Ref. Part
No.  No. Description No.  No. Description ~
1 1230385 Table 54 41-033 Motor Pulley, Incls:
2 905-01-010-6711 1/8 x 3/8" Roll Pin 55 901-04-150-0206 5/16 - 18 x 5/16" Soc. Set Scr.
3 426-02-063-0001 Insert 56 41-083 Pulley, Incl.:
4 901-04-150-1112 3/8 - 16 x 1/2" Soc. Set Scr. 57 901-04-150-0206 5/16 - 18 x 5/16" Soc. Set Scr,
5 902-01-120-1034 1/4 - 20 Hex Nut 58 422-01-404-0002 Collar, Incl,:
6 901-04-020-0306 1/4 - 20 x 3/4" Sq, Hd. Set Scr. 59 901-04-150-0205 5/16 - 18 x 1/4" Soc. Set Scr.
7 426-02-095-0001 Table Trunnion Half 60 904-07-010-5563 Fiber Washer
8 951-02-010-7831 Tilt Index Plate 61 1230490 Groove Pin
9 904-02-020-1702. 1/4" Lockwasher 62 904-01-010-1605 3/8" Washer
10 9201-02-010-0514. 1/4 - 20 x 3/8" Rd. Hd. Mach, Scr. 63 1230194 Hand Knob
11 1087560 Adjusting Screw & Knob 64 1231286 Pointer
12 901-04-261-4010 5/16 ~ 18 x 2" Thumb Screw 65 901~02-010-0551 #10 - 32 x 1/4" Rd, Hd, Mach, Scr.
13 902-04-010- 1403 5/16 - 18 Wing Nut 66 1230403 Trumnnion Clamp Assy., Incl,:
14 905-04-101-3133 Pivot Pin 67 905-01-010-6721  1/4 x 7/8" Roll Pin
15 426-01-014-0004 Hinge Bracket 68 901-01-060-0646 3/8 - 16 x 2" Hex Hd. Cap Ser.
16 928-01-041-5852 Spring 69 901-04-080-0102 1/4 - 20 x 3/8" Headless Set Scr.
17 902-02-040~-1303 5/16 - 18 Sq. Nut 70 901-11-010-2372 1/4 - 20 x 1-1/4" Sq. Hd, Bolt
18 902-01-020-1270 3/8 -~ 24 Hex Jam Nut . 71 426-01-014-0003 Lower Guide Bracket
19 426-01-059~0002 Hinge Bracket 72 1085921 Guide Block
20 904-07-010-5564 Fiber Washer 73 426-01-380-0002 Blade Support Bearing
21 901-01-060-0602 5/16 - 18 x 1-1/4" Hex Hd. Cap Scr. 74 901-04-080-0101 1/4 - 20 x 1/4" Headless Set Scr.
22 902-01-010-1207 3/8 - 24 Hex Nut 75 04-01-010-1614 1/4" Flat Washer
23 904-02-010-1703 5/16" Lockwasher 76 902-01-120-1034 1/4 - 20 Hex Nut
24 901-01-060-0607 5/16 - 18 x 3/4" Hex Hd. Cap Scr. 77 1230380 Base Assy., Incl,:
25 904-01~010- 1620 5/16" Flat Washer 78 920-75-011-2796  Bushing
26 426-01-072-0003 Guide Plate 79 904-07-010-5563 Fiber Washer
27 1230378 Guide Post 80 426-01-406-0002 Drive Shaft N
28 901-04-260-1520 5/16 - 18 x 1/2" Thumb Screw 81 927-01-100-2605 Key
29 1230391 Upper Frame 82 1087431 Lower Wheel, Incl.:
30 1230375 Guard 83 426-01~094-0001 Rubber Tire
31 901-~-02-010-0514 1/4 - 20 x 3/8" Rd, Hd, Mach. Scr. 84 904-~01-010-1622 Washer
32 426-01-014-0002 Upper Guide Bracket 85 902-01~200-9764 5/8 - 18 Hex Jam Nut
33 426-01-380-0002 Blade Support Bearing 86 1230384 Knob w/Stud
34 901-04-080-0101 1/4 - 20 x 1/4" Headless Set Scr, 87 12303%4 Lower Cover
35 901-04-260-1505 1/4 - 20 x 1/2" Thumb Screw 88 902-01-010-1282 1/2 - 13 Hex Nut
36 1085921 Guide Block * 28-026 Stand Complete, Incl.:
37 904-01-010-1614 1/4" Flat Washer 89 201-01-060-0602  5/16 - 18 x 1-1/4" Hex Hd. Cap Scr.-Saw
38 201-01-060-0612 1/4 - 20 x 5/8" Hex Hd, Cap Scr, to Stand ;
39 901-01-060-3120 1/2 - 13 x 1-3/4" Hex, Hd, Cap Scr. 20 904-01-010-1620  5/16" Flat Washer - Saw to Stand
40 904-02-020-1705 1/2" Lockwasher 91 902-01-010-1300  5/16 - 18 Hex Nut - Saw to Stand
41 1087430 Upper Wheel, Incl,: 7] 904~01-010-1614  1/4" Flat Washer - Guard to Stand
42 426-01~094-0001 Rubber Tire 93 902-01-120-1034  1/4 - 20 Hex Nut - Guard to Stand
43 1088373 Sleeve Bearing % 901-11-020-0834  5/16 - 18 x 5/8" Car, Bolt-Motor to Stand
44 426-01-106-0005 Upper Wheel Shaft 95 904-01-010-1620  5/16" Flat Washer - Motor to Stand
45 904-07-010-5564 Fiber Washer 96 902-01-010-1300 5/16 - 18 Hex Nut - Motor to Stand
46 904-01-010-1638 7/16" Washer 97 201-11-020~0834 5/16 - 18 x 5/8" Car, Bolt-Stand Assembly
47 901-09-080-6130 Special Screw 98 904-01-010-1620  5/16" Flat Washer - Stand Assembly
48 1230384 Knob w/Stud 929 902-01-010-1300  5/16 - 18 Hex Nut - Stand Assembly
49 1230414 Upper Cover, Incl,: 100 427-99-115-0103  Shelf
50 1231539 Nameplate 101 427-99-014-0022  Shelf Support Bar
51 426-01-354-0006 Belt Guard 102 427-99-014-0035 Leg
52 901-01-060-0611 1/4 - 20 x 1/2" Hex Hd, Cap Scr. 103 427-99-014-0015  Tie Bar - Front & Rear
- 53 49-149 Belt 104 427-99-014-0026  Tie Bar - Side
105 427-99-048-0001 Foot



